
ENGINEERING STUDY 

FOR 

MONUMENT RIDGE EAST 

WATER RESOURCES REPORT 
 
 
 
 
 
 
 
 

Prepared For: 
 

Monument Ridge East, LLC 
Colorado Springs, CO 80919 

 

 

 

 

 

 

 

Prepared By: 
 

Whitehead Engineering, LLC 
18 Pacifica Cir., Hot Springs Village, AR 71909 

 

Project No. 21008 
 

April 2024 
 

August 2024 
 

September 2024
 

  



Table of Contents 

SECTION 1 - EXECUTIVE SUMMARY 1 

SECTION 2 – INTRODUCTION 2 
2.1 Purpose 2 
2.2 Scope 2 

SECTION 3 - EXISTING CONDITIONS 3 
3.1 Description of the Service Area 3 
3.2 Land Use 3 
3.3 Topography and Floodplains 3 
3.4 Geology 3 
3.5 Groundwater 3 
3.6 Exiting Well 
3.7 Climate 6 
3.8 Natural Hazards Analysis 6 
3.9 Organizational Context 6 
[...]
Table 3-8 below summarizes minimum pipeline and reservoir capacities without IPR at the 

District.  

Table 3-8 – Reservoir and Pipeline Capacities without IPR 

Pipeline Capacity 

Callahan Reservoir (af) 

Lake Woodmoor (af) Conservative 
Diversions 

Probable Diversions 

4 cfs 1,300 300 750 

5 cfs 800 200 750 

 

With IPR, a minimum of 3 cfs pipeline capacity and 800 af of Callahan Reservoir storage is 

needed for the Conservative Diversions scenario. The District’s annual Ultimate Buildout water 

demand is projected to average approximately 3.5 cfs. Accordingly, facility designs including a 

pipeline capacity less than 3.5 cfs will require local reuse of wastewater.  

The Probable Diversions results indicate that only 300 af of Callahan Reservoir storage would be 

needed at 3 cfs pipeline capacity. Storage volumes for Probable Diversions are slightly greater 

than in the 2017 LRP due to a 15 percent assumed IPR loss comprised of treatment losses and 

system losses. 

Table 3-9 below summarizes minimum pipeline and reservoir capacities with IPR at the District.  

Table 3-9 – Reservoir and Pipeline Capacities with IPR 

Pipeline Capacity 

Callahan Reservoir (af) 

Lake Woodmoor (af) Conservative 
Diversions 

Probable Diversions 

3 cfs 800 300 750 

4 cfs 400 200 750 



 

Woodmoor Water and Sanitation District No. 1 
2022 Long Range Plan Update  98  

3.2.3.2.4. Consideration of piping the Chilcott Ditch 

Model simulations identify that an average of 339 af/yr of losses occur due to the open unlined 

nature of the Chilcott Ditch: (a) seepage losses to Ranch Water Rights and reusable effluent 

between the Ranch farm headgate and Callahan Reservoir are estimated at 160 af/yr; (b) losses to 

reusable effluent in the Chilcott Ditch during irrigation season carriage are estimated at 52 af/yr; 

and (c) losses to reusable effluent due to inability to divert low flows (1.2 cfs) due to icing in 

December through February are estimated at approximately 127 af/yr.  

Model analyses show that minimum Callahan Reservoir storage capacity could be reduced by up 

to 700 af if the Chilcott Ditch was piped to Callahan Reservoir. However, the cost for that 

project does not appear to justify reduced minimum reservoir capacity.  

3.2.3.2.5. Consideration of IPR 

Model simulations identify that an average of 376 af/yr of losses can be avoided through IPR due 

to: (a) eliminating transit loss on Monument and Fountain Creeks of 66 af/yr; (b) eliminating 

reusable effluent ditch loss of 38 af/yr; (c) eliminating December through February reusable 

effluent loss due to Chilcott Ditch icing of approximately 128 af/yr; (d) reducing reservoir 

evaporation loss by 96 af/yr; and (e) reducing Ranch treatment loss of 48 af/yr. 

In addition, IPR is projected to reduce average annual pipeline deliveries from the Ranch to the 

Lake by 430 af/yr from 1,998 af/yr to 1,568 af/yr. This could result in pumping and treatment 

operations and maintenance (O&M) cost savings compared to pumping from the Ranch.  

3.2.3.2.6. Consideration of incremental Ranch renewable supply facilities 

As documented in Section 3.2.1.3, construction, operation, and maintenance of Denver Basin 

aquifer wells results in diminishing returns, yet more wells are needed to meet the District’s 

future demands. Instead of investing in additional wells, the District should consider prioritizing 

construction of renewable Ranch water supply components to develop additional supply in lieu 

of well drilling. Two alternatives can be considered: (1) construction of IPR including advanced 

oxidation process (AOP) treatment to address trace organic compounds or (2) construction of the 

Ranch pipeline and AOP treatment without adding treatment at the Ranch or expanding Callahan 

Reservoir. 

Construction of IPR will add approximately 513 af/yr of firm water supply for the District in 

2032, based upon 85 percent of 958 af/yr total reusable effluent minus 301 af/yr of dry-year 

exchange yield. That is equivalent to approximately 320 gpm of annual well capacity, or 

approximately six new Arapahoe aquifer wells. As addressed above, IPR implemented as part of 

the Ranch renewable water system will reduce the size of Ranch reservoir, treatment, and 

pipeline facilities, and will also reduce losses and operational costs. 

Water could be brought from the Ranch for use by the District without expansion of Callahan 

Reservoir or initial treatment. This alternative would require construction of the Ranch pipeline 

and AOP treatment at SWTP and CWTP to address trace organic compounds and could add at 

least 1,700 af/yr of firm supply for the District. The full firm Ranch Water Rights supply could 



 

Woodmoor Water and Sanitation District No. 1 
2022 Long Range Plan Update  99  

not be added to the District supply without additional water treatment due to high total dissolved 

solids in Fountain Creek. However, a certain amount of untreated Ranch water could be blended 

in Lake Woodmoor without creating water quality concerns. To further evaluate this 

alternative, the District should collect regular water quality samples of Chilcott Ditch 

water as it is delivered to the Ranch to determine acceptable blending. 

3.3. FUTURE WATER TREATMENT AND INFRASTRUCTURE 

Peak day demand for current buildout is 3.3 MGD and ultimate buildout is 3.9 MGD. The 

current firm capacity of CWTP and SWTP is 3.7 MGD. The Well 8 and Well 11 WTPs can 

supply an additional 0.2 MGD but these WTPs are not included in the future treatment capacity 

analysis due to their inevitable production decline. This section evaluates improvements to the 

District’s water infrastructure so the District can supply water for current and ultimate buildout. 

3.3.1. INDIRECT POTABLE REUSE 

The District has explored IPR as a potential alternative to secure more renewable sources of raw 

water. IPR is a process in which treated wastewater is discharged into a water body upstream of a 

drinking water intake. The treated wastewater effluent combines with native flows in the water 

body and is diluted and partially treated through natural processes before being diverted to a 

WTP for treatment to drinking water standards. While IPR inherently takes place throughout the 

United States, the intentional design of IPR facilities and systems is a relatively new practice. As 

such, there is little regulatory framework in place in Colorado and regulations implemented in 

other states are typically drafted on a project-by-project basis. 

In the case of the District, IPR would involve discharging treated wastewater effluent from the 

Tri-Lakes WWTP to Monument Lake, Monument Creek, or Lake Woodmoor prior to treatment 

at CWTP and SWTP, or a new WTP. The District has evaluated pursuing IPR independently and 

jointly with TOM. Based on water quality test results from Callahan Reservoir, the District may 

see benefits by treating water from both IPR and the Ranch at a new WTP. This section 

examines the infrastructure required to implement IPR under various scenarios. 

Under any of the alternatives presented, IPR would trigger the need to implement pretreatment 

using either ozone or chlorine dioxide and ultraviolet (UV) disinfection at CWTP and SWTP. 

3.3.1.1. Background of IPR Studies 

In 2014, Tetra Tech consulted with Donala, TOM, and the District to complete a conceptual level 

plan for IPR entitled Regional Water Reclamation Facility Concept Study. The study developed 

two recommended treatment alternatives and provided preliminary design criteria and cost 

estimates for each. 

The recommendation included an Advanced Regional Water Reclamation Facility (ARWRF) 

with microfiltration and nanofiltration discharging to Monument Creek upstream of Monument 

Lake. The District would capture reclaimed water using their existing MCE pump station. The 

District’s share of the $44.1M total project cost is about $18.75M in 2014 dollars. 



 

Woodmoor Water and Sanitation District No. 1 
2022 Long Range Plan Update  100  

In 2016, Forsgren Associates Inc. (Forsgren) consulted with TOM to complete a conceptual level 

plan to independently construct IPR infrastructure ahead of the timeline proposed in the 2014 

Tetra Tech memo entitled Reuse Plan. Like the 2014 Tetra Tech memo, the plan developed 

alternatives and cost estimates for treatment, conveyance, and discharge facilities. The plan 

outlined alternatives to complete an IPR project for TOM both independently and jointly with the 

District.  

The recommended Forsgren alternative is Monument Creek Surface Withdrawal Upstream of the 

TLWWTF. Upgrades at the TLWWTF include new cloth media disc filters for phosphorus 

removal and a new pump station to convey treated effluent to Monument Lake. Depending on 

water quality test results, the District could opt to install ultraviolet disinfection with an 

advanced oxidation process (UVAOP) at SWTP and CWTP. The plan assumes that ozonation 

would take place at SWTP and CWTP prior to the filtration processes. The alternative also 

recommends upgrades to the MCE pump station including expansion of the intake structure and 

installation of a third pump and ancillary equipment to increase the overall capacity. The 

District’s share of the $18.2M total project cost is about $6.5M in 2016 dollars. 

In 2016, Alan Plummer Associates (Plummer) reviewed the 2014 Tetra Tech memo and the 2016 

Forsgren Reuse Plan and completed an independent assessment. The Plummer review analyzed 

the previous evaluations, discussed potable reuse treatment criteria, assessed expected pathogen 

removal for the two treatment alternatives proposed by Tetra Tech and Forsgren, and provided 

an alternative treatment approach.  

The Plummer review provided six major comments and recommendations: 

▪ Model detention time and dilution effects in the Monument Lake system to determine 

expected detention times and pathogen and contaminant removal rates. 

▪ Sample WWTF effluent for one year. Increase redundancy and robustness of treatment. 

▪ Use dual-media filters instead of disc filters for increased pathogen removal.  

▪ Model Monument Lake for TDS cycling and buildup. 

▪ Perform nanofiltration feasibility study for effects on water quality.  

▪ Evaluate impact of effluent on Monument Lake water quality. 

The alternative treatment approach recommended by Plummer expands on the Forsgren 

recommendation by substituting the cloth media disc filter at the TLWWTF with a dual-media 

filter for improved pathogen, turbidity, and phosphorus removal. If enhanced nitrate removal is 

desired, the dual-media filter could be equipped with a deep bed granular activated carbon 

(GAC) layer and sand media for operation as a denitrification filter. Depending on the discharge 

permit limit and water quality results, post-aeration may be needed prior to discharge since dual-

media filters can reduce dissolved oxygen concentrations. 

The Plummer review also expands on the Forsgren recommendations for water treatment by 

substituting a single pre-filtration ozonation train with dual ozonation before and after the 

pretreatment unit. This technique could oxidize iron and manganese upstream of the pretreatment 

unit and oxidize organics and taste and odor compounds prior to filtration. The review 

recommends the District upgrade the existing Trident filters at each WTP to achieve biologically 

active filtration (BAF) for partial removal of oxidized organics and increased filtration of 



 

Woodmoor Water and Sanitation District No. 1 
2022 Long Range Plan Update  101  

turbidity and pathogens. One option is to substitute the existing anthracite media with 

replaceable GAC media for adsorption treatment to remove a broader variety of potential 

contaminants. 

Downstream of the BAF, UV reactors are proposed for additional pathogen disinfection and N-

Nitroso-dimethylamine (NDMA) treatment, followed by free chlorine for virus treatment prior to 

distribution. If DBPs are a concern, liquid ammonium sulfate (LAS) could be added following 

chlorination to produce a chloramine residual in the distribution system. If additional 

contaminants are present that require treatment via UVAOP, either the ozone or UV system 

could be upgraded accordingly. A proposed variation of the treatment concept is to use chlorine 

dioxide for iron and manganese removal instead of ozonation. The Plummer review did not 

provide a cost estimate for the alternative treatment approach.  

In 2017, the District, TOM, and Tetra Tech met to discuss potential IPR concepts. Tetra Tech 

provided a technical memo that introduced two advanced treatment alternatives for IPR and 

provided preliminary capital and O&M opinions of probable cost for evaluation. A process flow 

diagram for each of the two proposed alternatives is provided below in Figure 3-5 and Figure 

3-6, and a comparison of the two options is provided below in Table 3-10. 

Table 3-10 – IPR Alternatives 

Characteristic  FAT Process Train Low-FAT Process Train 

Treatment Method MF/UF, NF/RO, UVAOP MF/UF, Ozone, BAF, UVAOP 

Design Flow 2.05 MGD 2.05 MGD 

System Efficiency 71.20% 94.10% 

Life Cycle Cost 
(in 2016 dollars) 

$46M $43M 

 

The first alternative, termed the full advanced treatment (FAT) option, consists of low-pressure 

membranes for particulate removal, high pressure membranes like nanofiltration (NF) or reverse 

osmosis (RO) for further contaminant removal, and UVAOP to help treat molecules that pass 

through the membranes. The second alternative, termed the low-FAT option, replaces the NF/RO 

process with ozonation followed by BAF. Further analysis of the two IPR options is provided in 

the following sections.  



FI
G

 3
-9

: F
A

T 
TR

EA
TM

EN
T

13
19

 S
pr

uc
e 

St
re

et
Bo

ul
de

r, 
CO

 8
03

02
30

3.
44

4.
19

51
w

w
w

.jv
aj

va
.c

om

JV
A,

 In
c.

Bo
ul

de
r ●

 F
or

t C
ol

lin
s 

● 
W

in
te

r P
ar

k
G

le
nw

oo
d 

Sp
rin

gs
 ●

 D
en

ve
r

F
IG

 3
-5

:



FI
G

 3
-1

0:
 L

O
W

-F
A

T 
TR

EA
TM

EN
T

13
19

 S
pr

uc
e 

St
re

et
Bo

ul
de

r, 
CO

 8
03

02
30

3.
44

4.
19

51
w

w
w

.jv
aj

va
.c

om

JV
A,

 In
c.

Bo
ul

de
r ●

 F
or

t C
ol

lin
s 

● 
W

in
te

r P
ar

k
G

le
nw

oo
d 

Sp
rin

gs
 ●

 D
en

ve
r

  F
IG

 3
-6

:
FI

G
 3

-1
0:

 L
O

W
-F

A
T 

TR
EA

TM
EN

T
 F

IG
 3

-6
:



 

Woodmoor Water and Sanitation District No. 1 
2022 Long Range Plan Update  104  

3.3.1.2. IPR Alternatives Analysis 

The most notable difference between the FAT and low-FAT treatment options is the difference 

in salinity removal. Ozone and BAF are ineffective at salinity removal, while NF and RO reject 

most divalent and many monovalent ions and reduce the TDS of the finished water. Trace 

organic removal is greater using high pressure membranes, especially for compounds like per- 

and polyfluoroalkyl substances (PFAS), bromate, and perchlorate.  

The FAT option is the more robust and comprehensive alternative that addresses a wider variety 

of contaminants. It provides greater microbial inactivation and trace organic removal than the  

low-FAT option. However, brine disposal is a major logistical challenge, the overall water 

efficiency of the system is low, and the FAT alternative has higher capital and O&M costs than 

the low-FAT alternative.  

The 2012 LRP was concerned with rising TDS levels within the loop if TDS was not removed 

from the loop water. A model showed TDS concentrations would increase by 30 percent in just 

two years. The 2012 LRP performed iterative water quality modeling that showed with an 

assumed source concentration of 350 mg/L TDS, the TLWWTF effluent could reach a TDS 

concentration of about 715 mg/L. TDS cycling and buildup is a risk that the District should 

consider when considering and selecting treatment technologies. If IPR is implemented 

concurrently with a new WTP for the Ranch, TDS could be removed from the system at the 